
  

 
 

RECYCLED 
WATER  
MASTER PLAN 
UPDATE 
EAST BAY 
MUNICIPAL 
UTILITY 
DISTRICT 
FINAL 
INTERIM 
REPORT 
 
 

 

 
0061010.00 
EBMUD 
December 2018 

woodardcurran.com 
 COMMITMENT & INTEGRITY DRIVE RESULTS 

2175 North California Blvd. | Suite 315 
Walnut Creek, California 94596 

925-627-4100 
 

With support from 
 

  
 

 
 

https://www.google.com/url?sa=i&source=images&cd=&cad=rja&uact=8&ved=2ahUKEwjlqMPl57rbAhVKG6wKHXXwBIIQjRx6BAgBEAU&url=http://mcubed.nfshost.com/MCubed/Principals.html&psig=AOvVaw1cDyaWn_VMfFjNur56TiwA&ust=1528229260436762


   

 

This page is intentionally left blank. 



  
 

 

0061010.00 i Woodard & Curran / Brown and Caldwell 
EBMUD Recycled Water Master Plan Update  December 2018 
[...]
Table 3-9: Chevron Richmond Refinery Recycled Water Project Demand Deficit 
Table 3-10: City of Richmond WPCP Recycled Water Project Capital Costs 
Table 3-11: Phillips 66 Refinery Recycled Water Project Supply and Demand 
Table 3-12: Phillips 66 Refinery Recycled Water Project Costs 
Table 3-13: Reliez Valley Recycled Water Project Annual Average Demand 
Table 3-14:  CCCSD Regional Project Costs 
Table 3-15: Annual Average Irrigation Demands 



  
 

 

0061010.00 iii Woodard & Curran / Brown and Caldwell 
EBMUD Recycled Water Master Plan Update  December 2018 

Table 3-16:  CCWD Pipeline in Canal ROW Project Costs 
Table 3-17: Diablo Country Club Satellite Project Costs 
Table 3-18: Moraga Country Club Satellite Project Costs 
Table 3-19: Moraga Area Distribution Customer Annual Average Demand 
Table 3-20: Moraga Area Recycled Water Expansion Costs 
Table 3-21: Mountain View/St. Mary’s Cemeteries Satellite Annual Average Demand 
Table 3-22: Rossmoor Area Distribution Customer Annual Average Demand 
Table 3-23: UC Berkeley Main Campus Satellite Demand 
Table 3-24: UC Berkeley Main Campus Satellite Project Costs 
Table 3-25: Oakland Hills Satellite Project Non-Potable Water Demand 
Table 3-26: Oakland Hills Satellite Project Costs 
Table 3-27:  Non-Potable Project Alternatives Cost Summary 
Table 4-1: Groundwater Augmentation Criteria for Potable Water Reuse 
Table 4-2: Summary of  Reservoir Water Augmentation Criteria 
Table 4-3: Conceptual Requirements for Raw and Treated Drinking Water Augmentation 
Table 4-4: Surface Water Treatment Plant Capacity and Recent Production 
Table 4-5: Sources of Secondary Effluent for Potable Reuse 
Table 4-6: Briones Reservoir Augmentation Project Alternatives 
Table 4-7: San Pablo Reservoir Augmentation Project Alternatives 
Table 4-8: Upper San Leandro Reservoir Augmentation Project Alternatives 
Table 4-9: Treated Water Augmentation Connections 
Table 4-10: Pathogen Removal Credits for Advanced Treatment Trains 
Table 4-11: Potable Reuse Alternatives 
Table 4-12: Potable Reuse Alternatives Cost Summary 
Table 5-1: Summary of Evaluation Criteria 
Table 5-2: Non-Potable Reuse Scoring Rubric 
Table 5-3: Non-Potable Reuse Alternatives Non-Cost Evaluation 
Table 5-4: Ranked Scores for Non-Potable Reuse Alternatives 
Table 5-5: Potable Reuse Scoring Rubric 
Table 5-6: Potable Reuse Alternatives Non-Cost Evaluation 
Table 5-7: EBMUD Weighted-Average Alternative Water Supply Cost Estimate (2017 dollars) 
Table 5-8. Projected Growth in Recycled Water Capacity per 2015 UWMP (MGD) 
Table 5-9. Parameters Used to Calculate Willingness-to-Pay for Increments of New Recycled Water Capacity 
Table 5-10. Willingness-to-Pay for Increments of Potable Reuse Water ($/AF) 
Table 5-11: Summary of Economic Evaluation Parameters 
Table 5-12: Highest Ranking, Lowest Cost Alternatives 
Table 5-13: Recommend Non-Potable Reuse Projects to Meet 20 MGD by 2040 
Table 6-1: Capital and O&M Costs of Recommended Projects 
Table 6-2: Highest Ranking, Lowest Cost Potable Reuse Alternatives 
Table 6-1: Phasing for Recommended Projects 
 
 



  
 

 

0061010.00 iv Woodard & Curran / Brown and Caldwell 
EBMUD Recycled Water Master Plan Update  December 2018 

FIGURES 
Figure 2-1: Pump Station Construction Costs (with Bid Markups) 
Figure 2-2: Welded Steel Storage Tank Construction Costs (with Bid Markups) 
Figure 2-3: Pre-stressed Concrete Storage Tank Construction Costs 
Figure 3-1: Existing Centralized Recycled Water Projects (2013 to 2017) 
Figure 3-2: Conceptual Satellite Treatment Train Schematic 
Figure 3-3: DERWA/San Ramon Distribution System 
Figure 3-4: East Bayshore Distribution System 
Figure 3-5: Recycled Water Treatment System Reconfiguration for Satellite Treatment of Adeline Interceptor with 

MBR 
Figure 3-6: San Leandro Water Reclamation Facility Expansion Project 
Figure 3-7: Chevron Richmond Refinery Recycled Water Project 
Figure 3-8: Chevron Richmond Refinery Recycled Water Project Water Balance 
Figure 3-9: Phillips 66 Refinery Recycled Water Project 
Figure 3-10: Franklin Canyon Recycled Water Project 
Figure 3-11: Reliez Valley Recycled Water Project 
Figure 3-12: Diablo Country Club Satellite Project 
Figure 3-13: Moraga Satellite Project 
Figure 3-14: Mountain View/St. Mary’s Cemeteries Satellite Project 
Figure 3-15: Rossmoor Country Club Satellite Project 
Figure 3-16: UC Berkeley Main Campus Satellite Project 
Figure 3-17: Oakland Hills Satellite Project 
Figure 4-1: Spectrum of Potable Reuse Applications 
Figure 4-2: Seasonality of Surface Water Treatment Plant Production, FY08-14 
Figure 4-3: Sources of Secondary Effluent for Potable Reuse 
Figure 4-4: Location of East Bay Plain Subbasin 
Figure 4-5: Briones Reservoir Operations for 30-MGD Recycled Water Project 
Figure 4-6: Treatment Train Type 1 - Groundwater Augmentation 
Figure 4-7: Treatment Train Type 2 - Reservoir Water Augmentation 
Figure 4-8: Treatment Train Type 3 - Reservoir Augmentation with New MBR 
Figure 4-9: Treatment Train Type 4 - Raw Water Augmentation 
Figure 4-10: Treatment Train Type 5 - Raw Water Augmentation with New MBR 
Figure 4-11: Treatment Train Type 6 - Treated Water Augmentation 
Figure 4-12: Treatment Train Type 7 - Treated Water Augmentation with New MBR 
Figure 4-13: Potable Reuse Alternative - Oro Loma Groundwater Augmentation 
Figure 4-14: Potable Reuse Alternative – Richmond Groundwater Augmentation 
Figure 4-15: Potable Reuse Alternatives - San Leandro WPCP as a Source 
Figure 4-16: Advanced Treatment Footprint at San Leandro WPCP 
Figure 4-17: Potable Reuse Alternatives - Pinole WPCP as a Source 
Figure 4-18: Advanced Treatment Footprint at Pinole WPCP 
Figure 4-19: Potable Reuse Alternatives - Richmond WPCP as a Source 
Figure 4-20: Advanced Treatment Footprint at Richmond WPCP 



  
 

 

0061010.00 v Woodard & Curran / Brown and Caldwell 
EBMUD Recycled Water Master Plan Update  December 2018 

Figure 4-21: Potable Reuse Alternatives - West County WPCP as a Source 
Figure 4-22: Advanced Treatment Footprint at West County WWTP 
Figure 4-23: Potable Reuse Alternatives - Oro Loma WPCP as a Source 
Figure 4-24: Advanced Treatment Footprint at Oro Loma WPCP 
Figure 4-25: Potable Reuse Alternatives - CCCSD WWTP as a Source 
Figure 4-26: Advanced Treatment Footprint at Central San WWTP 
Figure 4-27: Potable Reuse Alternatives - SD-1 as a Source 
Figure 4-28: Advanced Treatment Footprint at SD-1 
Figure 4-29: Potable Reuse Alternatives - LAVWMA as a Source 
Figure 4-30: Potable Reuse Alternative – Pt. Isabel Satellite WWTP as a Source 
Figure 4-31: Advanced Treatment Footprint at Pt. Isabel 
Figure 5-1: Non-Potable Reuse Alternative Comparison  
Figure 5-2: Potable Reuse Alternative Evaluation Summary 
Figure 5-3: Consumer Willingness to Pay to Avoid a Water Shortage 
Figure 5-4. Willingness-to-Pay for New Increment of Recycled Water under Rationing 
Figure 5-5: Economic Comparison of Non-Potable Reuse Alternatives 
Figure 5-6: Economic Comparison of Potable Reuse Alternatives 
Figure 5-7: Dry Year Economic Comparison of Non-Potable Reuse Alternatives 
Figure 5-8: Dry Year Economic Comparison of Potable Reuse Alternatives 
Figure 5-9: Recommend Recycled Water Projects 
Figure 6-1: DERWA/San Ramon Phases 3 and 5 Expansion 
Figure 6-2: East Bayshore Phase 1A, 1B and Phase 2 Project 
Figure 6-3: Proposed 4.5-MGD MBR Layout at EBRWF 
Figure 6-4: Potential Alignment to Expand EBRWF to San Pablo WTP 
Figure 6-5: Chevron Refinery/Richmond WPCP Pipeline to RARE 
Figure 6-6: Chevron Refinery/Richmond WPCP Site Layout 
Figure 6-7: P66 Refinery Alternative Site Location 
Figure 6-8: Phillips 66 Refinery Alternative Process Flow Diagram 
Figure 7-1: Planned Recycled Water Deliveries from Recommended Project List 
Figure 7-2: Proposed Phasing of Recommended Projects 
 
  



  
 

 

0061010.00 vi Woodard & Curran / Brown and Caldwell 
EBMUD Recycled Water Master Plan Update  December 2018 

ACRONYMS 
µS/cm Micro Siemens per centimeter 
AACE Association for the Advancement of Cost Engineering  
ADWF Average dry weather flow 
AF Acre-feet 
AF/MO Acre-feet per month 
AFY Acre-feet per year 
AOP Advanced oxidation process 
AWT Advanced water treatment 
BAC Biologically activate carbon 
BACWA Bay Area Clean Water Agencies 
BAF Biologically active filtration 
BOD Biochemical oxygen demand  
Canal Contra Costa Canal 
CCCSD Central Contra Costa Sanitary District  
CCI Construction cost index 
CCR California Code of Regulations 
CDPH California Department of Public Health 
CECs Constituents of emerging concern 
cfs cubic feet per second 
CIP Capital improvement program 
CNWS Concord Naval Weapons Station  
COC Cycles of concentration  
CSD Community Services District 
CT Concentration of chlorine x time of contact 
DCC Diablo Country Club  
DDW Division of Drinking Water 
DERWA DSRSD-EBMUD Recycled Water Authority  
DERWA/San Ramon San Ramon Valley Recycled Water Program  
District East Bay Municipal Utility District 
DSRSD Dublin San Ramon Services District 
EBDA East Bay Dischargers Authority 
EBMUD East Bay Municipal Utility District 
EBRWF East Bayshore Recycled Water Facility  



  
 

 

0061010.00 vii Woodard & Curran / Brown and Caldwell 
EBMUD Recycled Water Master Plan Update  December 2018 

EC Electrical conductivity 
EIR Environmental Impact Report 
ENR Engineering News Record 
ESB Engineered storage buffer  
ESP Engineering Standard Practice  
FAT Full advanced treatment 
fps Feet per second 
gpm gallons per minute  
H2O2 Hydrogen peroxide 
hp Horsepower 
HVAC Heating, ventilation, and air conditioning 
LAVWMA Livermore-Amador Valley Water Management Agency 
LRVs Log reduction values 
MBR Membrane bioreactor 
MCC Moraga Country Club  
MCLs Maximum contaminant levels 
MF Microfiltration 
MG Million gallons 
mg/L Milligrams per liter 
MGD Million gallons per day 
MOU Memorandum of Understanding 
NaOCl Sodium hypochlorite 
NDMA N-nitrosodimethylamine 
NPDES National Pollutant Discharge Elimination System 
NRWRP North Richmond Water Recycling Plant  
O3 Ozonation  
O&M Operation and maintenance 
O&P Overhead and profit 
OLSD Oro Loma Sanitary District 
RARE Richmond Advanced Recycled Expansion 
RCC Richmond Country Club, Rossmoor Country Club 
RO Reverse osmosis 
RRT Response retention time 
RWMP Recycled Water Master Plan  



  
 

 

0061010.00 viii Woodard & Curran / Brown and Caldwell 
EBMUD Recycled Water Master Plan Update  December 2018 

SAR Sodium adsorption ratio  
SB Senate Bill 
SCC Sequoyah Country Club  
SD-1 EBMUD Main Wastewater Treatment Plant (Special District No. 1) 
SLWRF San Leandro Water Recycling Facility 
SRT Solids residence time 
SRWTP Satellite recycled water treatment plants  
SWRCB State Water Resources Control Board 
SWA Surface water source augmentation 
SWTR Surface Water Treatment Rule 
TDS Total dissolved solids 
Title 22 California Recycled Water Regulations – Title 22, California Code of Regulations 
TKN Total Kjeldahl nitrogen  
TOC Total organic carbon 
TSS Total suspended solids 
UCB University of California Berkeley  
URT Underground retention time 
UF Ultrafiltration 
USLWTP Upper San Leandro Water Treatment Plant 
UV Ultraviolet light 
VFDs Variable frequency drives 
West County West County Water District 
WCWD West County Water District  
WPCF Water Pollution Control Facility 
WPCP Water Pollution Control Plant 
WSMP Water Supply Management Program  
WTP Water Treatment Plant 
WWTP Wastewater Treatment Plant 
 
CONVERSION FACTORS 
1 million gallons per day (MGD) = 1,120 acre-feet per year (AFY) 
1 million gallons (MG) = 3.069 acre-feet (AF) 



0061010.00 1-1 Woodard & Curran / Brown and Caldwell 
EBMUD Recycled Water Master Plan Update December 2018 

1. INTRODUCTION

The East Bay Municipal Utility District (District or EBMUD) is a publicly owned multipurpose agency that provides 
drinking water for 1.4 million customers in Alameda and Contra Costa counties. Approximately 90% of the District’s 
source water comes from the Mokelumne River and is delivered to the District’s service area by the Mokelumne 
Aqueducts. The balance of the District’s supply comes from East Bay watersheds and the Freeport Regional Water 
Project, which delivers water from the Sacramento River during certain drought events. During the period 2009
through 2018, the District produced, on average, about 175 MGD of potable water.

The District’s first comprehensive “Water Reclamation Master Plan” was developed in 1991. Its goals were to identify 
potential water reuse opportunities, develop and rank feasible projects, and provide recommendations for implementing 
high priority projects. The 1991 plan included irrigation projects as well as cooling tower and industrial use. In 1993 the 
District implemented the Water Supply Management Program (WSMP) and established a recycled water goal of 14 MGD 
by 2020. In 2012 the District’s WSMP 2040 Plan updated the recycled water goal to a total of 20 MGD by 2040 and an 
updated “Recycled Water Master Plan” was developed. This new plan identified potential projects that could be 
implemented to meet the 20 MGD by 2040 recycled water goal.  

The District currently has approximately 9 MGD of recycled water capability in place. Water use includes irrigation, office 
building toilet flushing, cooling towers, and industrial boilers. 

1.1 Master Plan Update Goals 

The goal of the Recycled Water Master Plan (RWMP) Update is to develop a comprehensive update to the District’s 
2010 Recycled Water Master Plan. The District’s current recycled water goal of 20 million gallons per day (MGD) by 
2040 is dependent entirely on non-potable reuse. Given numerous factors, including statewide population growth, 
climate change, ecosystem challenges, legislative and regulatory pressures, the District envisions that an additional 
expansion of water recycling efforts may be necessary in the future to ensure continued reliability of the water supply, 
which may include potable reuse as it becomes more prudent and feasible.  

The first phase of the RWMP Update involved identifying and assessing opportunities for both non-potable reuse and 
potable reuse. It included development of a revised non-potable recycled water project list, prioritized based on 
feasibility and affordability, and revised non-potable reuse goals. The potable reuse assessment considers impacts on 
operations of existing conveyance, treatment, storage, and distribution systems. Potential sources of recycled water 
include the District’s Main Wastewater Treatment Plant (Special District No. 1, or SD-1, which treats wastewater 
collected from a sub-area of the District’s much larger potable water service area), as well as other nearby wastewater 
agencies. The assessment includes an economic evaluation to determine under what conditions potable reuse 
alternatives may become economically feasible for the District. 

The purpose of this report is to define the District’s portfolio of non-potable and potable water reuse options, perform a 
qualitative evaluation of each option, and define a shortlist of options for recycled water implementation. This report is 
organized as follows: 

• Introduction

• Cost estimating approach

• Non-potable reuse alternatives

• Potable reuse alternatives

• Evaluation of alternatives

• Recommended Master Plan Projects



   

 

This page is intentionally left blank. 



 
  

 

0061010.00 2-1 Woodard & Curran / Brown and Caldwell 
EBMUD Recycled Water Master Plan Update  December 2018 

2. COST EVALUATION APPROACH 

This section details the basis of the cost estimates for the potable and non-potable alternatives. 

2.1 Scope and Estimate Classification 

The Association for the Advancement of Cost Engineering International (AACE International) has developed a cost 
estimate classification system that provides guidelines for applying the general principles of estimate classification to 
project cost estimates. The five estimate classes are presented in AACE International Recommended Practice No. 
[...]
AFY) and 0.56 MGD, respectively. However, many potential customers were not interested in non-potable reuse. 
Figure 3-6 shows the existing and potential customers for the SLWRF. While the Oakland International Airport is 



 
  

 

0061010.00 3-18 Woodard & Curran / Brown and Caldwell 
EBMUD Recycled Water Master Plan Update  December 2018 

approximately one mile from the SLWRF, demands are low and currently not plumbed with purple pipe. A future 
expansion of the airport in the form of a third terminal could potentially provide a demand for non-potable reuse (i.e., 
toilet flushing), but such an expansion is not planned at this time. The Waste Management Facility (Davis Street 
Resource Recovery Complex and Transfer Station), sited across the street from SLWRF, is another potential customer 
however, additional facilities would be required to comply with the disinfection requirements (i.e., a contact basin would 
be required) because of the limited contact time in the distribution system.  

There is insufficient customer demand to make this recycled water project viable at this point in time.  

Figure 3-6: San Leandro Water Reclamation Facility Expansion Project  

 
 



 
  

 

0061010.00 3-19 Woodard & Curran / Brown and Caldwell 
EBMUD Recycled Water Master Plan Update  December 2018 

 Chevron Richmond Refinery Recycled Water Project 

Since 1996, the District has delivered recycled water to the Chevron Richmond Refinery. The District currently operates 
two treatment plants, the Richmond Advanced Recycled Expansion (RARE) Water Project and the NRWRP, both 
supplied primarily by secondary-treated effluent produced by the West County WPCP. The RARE Water Project 
supplies high-purity recycled water for the high-pressure boilers and the NRWRP supplies tertiary recycled water for 
the cooling towers at the refinery. Figure 3-7 shows the existing recycled water distribution system. 

Figure 3-7: Chevron Richmond Refinery Recycled Water Project  

 

The RARE Water Project has a capacity of 3.5 MGD, but the facility can be easily expanded to 4.0 MGD with the 
installation of additional microfiltration modules. Further expansion would require the construction of additional facilities. 
The NRWRP is more than 20 years old, requires significant maintenance and is challenged by the variable quality of 
the secondary effluent it receives making it difficult to meet Chevron’s water quality requirements at times. In 2017, the 



 
  

 

0061010.00 3-20 Woodard & Curran / Brown and Caldwell 
EBMUD Recycled Water Master Plan Update  December 2018 

West County WPCP completed several plant expansion and upgrade projects, including converting the aeration basin 
configuration to Modified Ludzack-Ettinger (MLE) mode with enhanced nitrification reliability and facilitated 
denitrification. The expansion and reduced nutrient loads and ultimately improved the water quality of the secondary 
effluent treated at NRWRP and RARE. 

The District is interested in exploring an expansion of recycled water use at the refinery with a goal of 10 MGD, however 
additional water supply is needed. Table 3-9 summarizes the current and future recycled water demands and supply. 
Based on historical data review of the WCWD effluent flows (2011 to 2014), the annual average and minimum month 
flows are 8 MGD and 6.4 MGD, respectively. During the dry months, there is a projected deficit of 4.5 MGD in meeting 
future refinery demands. Given the deficit in WCWD effluent supply, the District has identified the refinery WWTP 
effluent and the City of Richmond’s WPCP effluent as potential sources. 

Table 3-9: Chevron Richmond Refinery Recycled Water Project Demand Deficit 
Demand and Supply Current (MGD) Future (MGD) 

Chevron Refinery Cooling Towers Demand 3.5 5.0 
Chevron Refinery Boilers Demand 3.0 5.0 

Total Chevron Refinery Demand 6.5 10.0 
Total Supply to NRWRP/RARE1 7.01 10.91 

WCWD Effluent2 6.42 6.42 
Supply Deficit 0.6 4.5 

Notes: 
1. The District’s RARE system has an overall recovery of 85 percent. To meet current and future boiler demands of 3.0 and 

5.0 MGD, the feed flow to RARE would be 3.5 MGD and 5.9 MGD, respectively. Feed flow to NRWRP is 3.5 MGD 
(current) and 5.0 MGD (future).  

2. Value represents the minimum monthly flow between 2011 to 2014. The minimum monthly flow in 2015 was 5.9 MGD. 

3.3.4.1 Chevron Refinery WWTP Effluent 

In 2016, the District completed a study to evaluate the feasibility of increasing recycled water production at the RARE 
Water Project to 10 MGD (BC, 2016). The study evaluated the feasibility of using the refinery’s process flows or WWTP 
effluent as an additional influent water source. RO concentrate from the RARE Water Project is currently treated at the 
refinery’s WWTP. Therefore, pilot testing would be required to determine the feasibility of WWTP effluent as a source 
for the RARE Water Project’s MF/RO system, as well as the impacts back at the WWTP from the expanded need for 
RO concentrate management. In addition, further investigation is needed to determine the potential NPDES permit 
modifications that would be required. The additional studies needed would require significant input and financial support 
from Chevron to move forward and is therefore not considered viable at this time.  

3.3.4.2 Richmond WPCP Effluent 

Another potential source of recycled water for the RARE Water Project is effluent from the City of Richmond WPCP. In 
2015, the annual average flow and ADWF were 6 MGD and 4.4 MGD, respectively. Per the 2016 Facility Plan, the 
projected 2040 ADWF is 7.4 MGD (Carollo, 2016a). In order to use available Richmond WPCP effluent, treatment 
upgrades would be required to meet the District’s RARE influent water quality limits for salinity and ammonia. The 2016 
Facility Plan analyzed alternatives for reducing both constituents and identified the need for a 5-MGD MBR followed 
by RO and UV. A portion of the UV-disinfected effluent would be chlorinated to meet the District’s chlorine residual 
requirement. This project would allow the RARE facility to expand to 5.0 MGD recycled water delivery to Chevron, 
therefore the costs associated with the RARE Water Project expansion were also included. The Richmond WPCP 
would be the primary supply for the RARE Water Project and a portion of the flow originally supplied by WCWD could 



 
  

 

0061010.00 3-21 Woodard & Curran / Brown and Caldwell 
EBMUD Recycled Water Master Plan Update  December 2018 

be utilized at the NRWRP. Figure 3-8 depicts the water balance for the project. As shown, the District would be able 
to produce up to 10 MGD recycled during months of minimum supply from WCWD with additional supply from 
Richmond WPCP effluent. Table 3-10 summarizes the capital costs of the facility improvements at the Richmond 
WPCP and the conveyance system to the RARE facility. The cost estimates presented assume that Richmond WPCP 
effluent meets the RARE feed requirements. Impacts to the District’s long-term operation are anticipated to be minimal 
since the new treatment facilities will be operated by the City of Richmond.  

It is worth noting that the recycled water project was not a recommended project in the 2016 Facility Plan and therefore 
was not carried forward into the City of Richmond’s capital improvement plan (CIP). The primary reasons for not 
recommending the project included the need for interagency coordination and financial support for the treatment and 
distribution facilities. The 2016 Facility Plan stated that these challenges might be resolved when the need for recycled 
water becomes sufficiently critical.  

Other projects competing for the same source of water include the Richmond Country Club and the Rolling Hills 
Cemetery as discussed below.  

Table 3-10: City of Richmond WPCP Recycled Water Project Capital Costs 

Element 

2016 Dollars1 2017 Dollars2 
Annual 

Demand 
(AFY)6 

Annualized 
Total Cost 

($/AF)7 

Capital 
Cost 
($M) 

O&M 
($M/yr) 

Capital 
Cost 
($M) 

O&M 
($M/yr) 

Treatment Upgrades3 91.2 NA 96 4.8  2,300 
RARE Expansion4 2.0 0.45 2.1 0.47   
Recycled Water Conveyance5 11.4 0.090 11.9 0.44  300 
Total  105 0.54 110 5.7 4,300 2,600 

Notes: 
1. Source: City of Richmond and Veolia Water WWTP Facility Plan. Final Draft. September 2016.  
2. 2016 capital costs (from source) were updated to December 2017 dollars using ENR CCI ratios for 20 Cities Average.  
3. Includes ammonia removal, salinity reduction and disinfection facilities. Two options were presented to meet nutrient 

removal: expansion of existing conventional activated sludge (CAS) process (aeration basins and secondary clarifiers) 
and split flow CAS/MBR which includes expansion of existing CAS process and a separate MBR train. The cost for the 
split CAS/MBR with RO/UV facilities, but without the aeration basin improvements to achieve Level 3 nutrient 
requirements is shown here. Annual O&M cost were not provided in the original estimate. 2017 O&M cost estimates for 
this study are presented in Appendix A. 

4. Includes costs to expand RARE facilities from 3.5 MGD to 5.0 MGD production rate (Source: BC, 2016).   
5. Includes cost for constructing a new pipeline to RARE and a new recycled water pump station to pump secondary effluent 

to RARE. The annual O&M costs in the original estimate were based on the power required to operate the pump station. 
The 2017 conveyance O&M for the highest capital alternative was estimated for power and labor to operate and maintain 
the pump station and the pipeline (see Appendix A). 

6. Annual demand is based on delivering Richmond WPCP effluent to RARE to address the 4.5 MGD supply deficit noted 
in Table 3-9.  4.5 MGD of effluent and 85% recovery rate = 3.8 MGD (4,300 AFY) average annual recycled water 
delivered to Chevron. 

7. Annualized total cost is calculated using methodology outlined in Section 2.2.  



 
  

 

0061010.00 3-22  Woodard & Curran / Brown and Caldwell 
EBMUD Recycled Water Master Plan Update        December 2018 

Figure 3-8: Chevron Richmond Refinery Recycled Water Project Water Balance 

 
(1) Recycled water production during month with minimum supply of WCWD effluent with additional supply from Richmond WPCP effluent. 
(2) WCWD and Richmond WPCP effluent flow in excess of demand for recycling is discharged to San Francisco Bay. 
(3) Richmond WPCP effluent will be treated via MBR, RO and UV disinfection to meet the District’s RARE influent water quality limits for TDS, ammonia and disinfection.

WEST COUNTY 
WASTEWATER DISTRICT 
SECONDARY EFFLUENT

Reactor 
Clarifier Filters Disinfection

CHEVRON COOLING 
TOWERS

TERTIARY TREATMENT PROCESS

NORTH RICHMOND WATER RECLAMATION PLANT

Influent Tank

Microfiltration 
(91.5% recovery)

Reverse Osmosis 
(85% recovery)

CHEVRON RO SYSTEM 
FOR BOILER FEED

HIGH-PURITY RECYCLED WATER TREATMENT PROCESS

RARE WATER PROJECT

MF Backwash to 
WCWD

RO Concentrate to Chevron 
Outfall

Influent Tank

4.5 mgd

TREATED 
RICHMOND WPCP 

EFFLUENT (3)

1.4 mgd

0.001 mgd Thickened 
Sludge to SD-1

5.9 mgd 5.9 mgd

0.5 mgd 0.9 mgd

5.0 mgd (85% overall recovery) (1)5.4 
mgd

5.9 
mgd

0.5 mgd, 2nd Pass RO Reject  
from Chevron

6.4 mgd
5.0 mgd

5.0 mgd (1)

TO BAY 
0 mgd (2)

Thickener Supernatant

                 
                 

                        



 
  

 

0061010.00 3-23 Woodard & Curran / Brown and Caldwell 
EBMUD Recycled Water Master Plan Update  December 2018 

 Richmond Country Club Water Recycling Project 

In 1984, the District began operating its first golf course irrigation project at the Richmond Country Club using recycled 
water supplied from the West County WPCP (see Figure 3-7). The Richmond Country Club was using an average of 
0.18 MGD of recycled water to irrigate approximately 150 acres. The Richmond Country Club owned the pumped 
station, transmission pipeline and a 3-acre storage pond on-site and the District was contracting the maintenance and 
operation of the pump station to WCWD.  

Once RARE came online, the Richmond Country Club was returned to potable water service due to the limited WCWD 
effluent supply during the irrigation season. The Richmond Country Club has expressed interest in returning to recycled 
water service, if available. The Richmond Country Club irrigation demand has varied from an annual average of 0.19 
MGD (2012 to 2014) to 0.10 MGD (2015 to 2016). Due to the small recycled water demands, the limited recycled water 
supply and the investment the District has made to serve the Chevron Richmond Refinery, the continued operation of 
the Chevron Richmond Refinery Recycled Water Project is prioritized over the Richmond Country Club Water Recycling 
Project. Therefore, this project would not be included in the non-potable reuse portfolio at this time. However, this site 
may be served with recycled water should supply become available or the refinery demand be reduced in the future. 

 Point Richmond Recycled Water Project 

Recycled water service to Point Richmond customers was previously investigated as part of the NRWRP Expansion 
Study and screened out because of limited supply and distance to recycled water source. As shown in Figure 3-7, the 
closest source of water is the City of Richmond WPCP. Per the WSMP 2040, the annual potential average demand for 
recycled water was in the range of 0.07 to 0.1 MGD or 80 to 120 AFY.  

Potential recycled water customers in the Point Richmond area include the Terminal One Project and Bottoms Property 
Redevelopment. The Terminal One Project proposes the development of approximately 14 acres of property, including 
316 residential units, commercial space, a waterfront park, as well as road, trail, and other improvements. Compared 
to a conventional development project, the Terminal One Project would use a reduced water demand for irrigation in 
compliance with the District’s Regulations Section 31 (ESA, 2016). On December 13, 2017, a public hearing was held 
to consider a design review permit for the project. The Bottoms Property Residential Project proposes to build a 
residential development of 60 dwelling units. The project will be developed within approximately 6 acres of the 25 acre-
site. In 2014, the City of Richmond Planning Department prepared a Recirculated Draft EIR for the project.  

Like the Richmond Country Club, the Chevron Richmond Refinery recycled water demands are prioritized over the 
Point Richmond demands. Therefore, this project would not be included in the recycled water portfolio. However, this 
site may be served with recycled water should supply become available or the refinery demand be reduced in the future 

 Phillips 66 Refinery Recycled Water Project 

The Phillips 66 Recycled Water Project could utilize up to 3.7 MGD of recycled water at the Phillips 66 Refinery (Phillips 
66) in Rodeo for use in the refinery high-pressure boilers and cooling towers, if sufficient supply were available. A new 
recycled water facility would treat disinfected secondary effluent from the Pinole-Hercules and Rodeo treatment plants 
(see Figure 3-8). In 2005, the District and Phillips 66 executed a Memorandum of Understanding (MOU) to evaluate 
the feasibility of developing this project. A 2007 feasibility study identified alternatives and costs for the treatment and 
use of recycled water at the refinery (BC, 2007). The project is technically feasible; however, the available water supply 
has decreased in recent years.  

As shown in Table 3-11, the combined supply of final effluent from the Pinole-Hercules WPCP and Rodeo Sanitary 
District treatment plants is large enough (dry weather flow of 2.7 MGD) to produce sufficient supply of 1,340 gpm (1.9 
MGD) for the boiler feed water treatment system, assuming a recovery rate of 90% for MF and 85% for RO. Remaining 



 
  

 

0061010.00 3-24 Woodard & Curran / Brown and Caldwell 
EBMUD Recycled Water Master Plan Update  December 2018 

flow, if available, could be used to satisfy a portion of the cooling tower makeup water demand (i.e., 600 gpm or 0.86 